

# SCYTHICA HEALTHCARE SOLUTION LLP

## Anti-Infectives

<b>Antimycotics</b>		<b>Tetracyclines</b>
Fluconazole		Doxycycline
- 50mg; 150mg tablets		- 100mg; 200mg capsule
Griseofulvin		
- 500mg tablet		
Itraconazole		<b>Anti Parasitics</b>
- 100mg; 200mg capsule		Albendazole
Ketoconazole		- 400mg tablet
- 200mg tablet		- 200mg per 5mL suspension
Nystatin		Albendazole /Ivermectin
- 100,000iu per mL Oral Drops		- 400mg / 6mg tablet
<b>Antibacterial Combinations</b>		<b>Helicobacter Pylori</b>
Ciprofloxacin / Tinidazole		Lansoprazole / Clarithromycin / Tinidazole
- 500mg / 600mg tablet		- 30mg / 250mg / 500mg combikit
Levofloxacin / Ornidazole		
- 250mg / 500mg tablet		
Metronidazole / Norfloxacin		<b>Antimalerials</b>
- 500mg / 400mg tablet		Artemether / Lumefantrine
- 100mg / 100mg per 5mL suspension		- 20mg / 120mg; 40mg / 240mg; 80mg / 480mg tablet
Ofloxacin / Ornidazole		Quinine Sulphate
- 200mg / 500mg tablet		- 500mg tablet
- 50mg / 125mg per 5mL suspension		- 50mg per 5mL suspension
Antibacterial Combinations		
Ciprofloxacin / Tinidazole		
- 500mg / 600mg tablet		<b>Sulfonamides</b>
Ofloxacin / Metronidazole / Simethicone		Co-Trimoxazole (Trimethorprim & Sulfamethoxazole)

- 50mg / 120mg / 10mg per 5mL suspension	- 80mg / 400mg ; 160mg / 800mg tablet
	- 40mg / 200mg per 5mL suspension
<b>Macrolides</b>	<b>Quinolones</b>
Azithromycin	Ciprofloxacin
- 250mg; 500mg tablet	- 250mg; 500mg tablet
- 200mg per 5mL suspension	Levofloxacin
Clarithromycin	- 500mg tablet
- 250mg; 500mg tablet	Moxifloxacin
Erythromycin	- 400mg tablet
- 250mg; 500mg tablet	Norfloxacin
- 125mg; 250mg per 5mL suspension	- 400mg tablet
Roxithromycin	Ofloxacin
- 150mg tablet	- 200mg; 400mg tablet
- 100mg per 5mL suspension	- 100mg per 5mL suspension
<b>Other Antibacterials</b>	
Linezolid	
- 600mg tablet	
Other Antibacterials	
Metronidazole	
- 200mg; 400mg; 500mg tablet	
- 200mg per 5mL suspension	
Tinidazole	
- 500mg tablet	
<b><u>Musculoskeletal System</u></b>	
<b>Anti-Inflammatory &amp; Antirheumatics</b>	
Aceclofenac	Mefenamic Acid
- 100mg tablet	- 250mg; 500mg tablet
Diclofenac / Paracetamol	- 100mg per 5mL suspension
- 50mg / 325mg; 50mg / 500mg tablet	Mefenamic Acid / Dicyclomine
Diclofenac / Thiocolchicoside	- 250mg / 10mg tablet

- 50mg / 4mg tablet	Mefenamic Acid / Paracetamol
Diclofenac / Paracetamol / Chlorzoxazone	- 500mg / 325mg tablet
- 50mg / 325mg / 250mg tablet	- 50mg / 125mg per 5mL suspension
Diclofenac / Paracetamol / Serratiopeptidase	Mefenamic Acid / Tranexamic Acid
- 50mg / 325mg / 10mg tablet	- 250mg / 500mg tablet
Ketorolac	Naproxen
- 100mg tablet	- 250mg; 500mg tablet
Thiocolchicoside	Paracetamol / Diphenhydramine
- 4mg capsule	- 500mg / 25mg tablet
Etoricoxib	- 120mg / 12.5mg per 5mL syrup
- 60mg; 90mg; 120mg tablet	Paracetamol
Etoricoxib / Thiocolchicoside	- 500mg; 1000mg tablet
- 60mg / 4mg tablet	- 120mg; 250mg per 5mL suspension
Etoricoxib / Paracetamol	- 100mg per mL oral drops
- 60mg / 325mg tablet	Paracetamol / Dicyclomine Hydrochloride
Ibuprofen	- 500mg / 20mg tablet
- 200mg; 400mg; 600mg; 800mg tablet	Paracetamol / Hyoscine Butylbromide
- 100mg per 5mL suspension	- 325mg / 10mg tablet
Ibuprofen / Paracetamol	Serratiopeptidase / Diclofenac
- 400mg / 325mg tablet	- 10mg / 50mg tablet
- 100mg / 162.5mg per 5mL suspension	Paracetamol / Caffeine
Eperisone	- 500mg / 30mg; 500mg / 65mg tablet
- 50mg tablet	Paracetamol / Diclofenac / Caffeine
Prioxicam	- 325mg / 50mg / 30mg; 500mg / 50mg / 30mg tablet
- 20mg tablet	Paracetamol / Drotaverine
	- 500mg / 80mg tablet
	Paracetamol / Ibuprofen / Caffeine
<b>Antigout</b>	- 325mg / 200mg / 30mg tablet
Febuxostat	Serratiopeptidase
- 40mg; 80mg tablet	- 10mg tablet
<b><u>Gastrointestinal</u></b>	

<b>Proton Pump Inhibitors</b>	<b>Functional Gastrointestinal Preparations</b>
Esomeprazole	Domperidone
- 20mg; 40mg tablet or capsule	- 10mg tablet
Esomeprazole / Domperidone	- 5mg per 5mL suspension
- 40mg / 30mg capsule	Drotaverine
Lansoprazole	- 40mg; 80mg tablet
- 30mg capsule	Hyoscine Butylbromide
Omeprazole	- 10mg tablet
- 20mg; 40mg tablet or capsule	Metocloperamide
Omeprazole / Domperidone	- 10mg tablet
- 20mg / 10mg tablet or capsule	Dicyclomine
Pantoprazole	- 20mg tablet
- 20mg tablet	
- 40mg tablet or capsule	
Pantoprazole / Domperidone	<b>Laxatives</b>
- 40mg / 10mg tablet	Lactulose
- 40mg / 30mg capsule	- 10gm per 15mL solution
Pantoprazole / Levosulpride	Liquid Paraffin / Milk of Magnesia
- 40mg / 75mg capsule	- 3.75mL / 11.25mL per 15mL suspension
	Liquid Paraffin / Milk of Magnesia / Sodium Picosulphate
	- 1.25mL / 3.75mL / 3.33mg per 5mL suspension
<b>Antidiarrheals &amp; Intestinal Anti-inflammatories</b>	
Loperamide	
- 2mg tablet or capsule	<b>Antiemetics &amp; Antinauseants</b>
- 1mg per 5mL syrup	Ondansetron
	- 4mg; 8mg tablet
	- 2mg per 5mL syrup
<b>Peptic Ulcer &amp; Gastro-Oesophageal Reflux Preparations</b>	
Sucralfate	
- 1gm tablet	<b>Antacids</b>
- 0.5gm per 5 mL suspension	Simethicone
Sucralfate / Oxetacaine	- 20mg per 0.3mL oral drops
- 500mg / 10mg per 5mL suspension	Magaldrate / Simethicone
	- 400mg / 20mg per 5mL suspension

	Oxetacaine / Aluminium Hydroxide / Magnesium Hydroxide
<b>Alimentary Tract &amp; Metabolism</b>	- 10mg / 291mg / 98mg per 5mL suspension
Ursodeoxychloic Acid	Aluminium Hydroxide / Magnesium Trisilicate /Simethicone
- 150mg; 300mg tablet	- 250mg / 250mg/ 50mg tablet
Silymarin	- 250mg / 250mg/ 25mg per 5mL suspension
- 140mg tablet	

## Respiratory

<b>Antihistaminics</b>	<b>Cough and Cold Preparations</b>
Bilastine	Ambroxol
- 20mg; 40mg tablet	- 30mg per 5mL syrup
- 2.5mg per mL syrup	Guaiphenesin
Cetirizine	- 200mg; 600mg tablet
- 10mg tablet	- 100mg per 5mL syrup
- 5mg per 5mL syrup	Bromhexine
Chlorpheniramine	- 4mg per 5mL syrup
- 4mg tablet	Dextromethorphan
- 2mg; 4mg per 5mL syrup	- 7.5mg per 5mL syrup
Desloratadine	Ambroxol / Levosalbutamol / Guaiphenesin
- 5mg tablet	- 30mg / 1mg / 50mg per 5mL syrup
Fexofenadine	Phenylephrine / Chlorpheniramine
- 120mg; 180mg tablet	- 2.5mg / 1mg per mL oral drops
- 30mg per 5mL suspension	Dextromethorphan / Phenylephrine / Gauifenesin
Fexofenadine / Montelukast	- 10mg / 5mg / 200mg per 5mL syrup
- 120mg / 10mg tablet	Dextromethorphan / Phenylephrine / Chlorpheniramine
Levocetirizine	- 10mg / 5mg / 2mg per 5mL syrup
- 5mg; 10mg tablet	Paracetamol / Phenylephrine / Chlorpheniramine
- 2.5mg per 5mL syrup	- 500mg / 10mg / 2mg tablet
Loratadine	- 125mg / 2.5mg / 1mg per 5mL oral drops
- 10mg tablet	Paracetamol / Phenylephrine / Chlorpheniramine / Caffeine
- 5mg per 5mL syrup	- 500mg / 5mg / 2mg / 65mg tablet
Levocetirizine / Montelukast	Paracetamol / Levocetirizine / Ambroxol / Phenylephrine
- 5mg / 10mg tablet	- 325mg / 5mg / 30mg / 5mg tablet

- 2.5mg / 4mg per 5mL syrup	Paracetamol / Ascorbic Acid / Phenylephrine /
Carbocysteine	Chlorpheniramine / Caffeine
- 100mg, 250mg per 5mL syrup	- 500mg / 150mg / 5mg / 2mg / 30mg
	Paracetamol / Dextromethorphan / Guaifenesin /
	Phenylephrine
<b>Bronchodilators</b>	- 325mg / 10mg / 200mg / 5mg tablet
Acebrophylline	- 325mg / 10mg / 200mg / 5mg per 15mL syrup
- 100mg capsule	Paracetamol / Dextromethorphan / Phenylephrine /
Acebrophylline	Chlorpheniramine
- 100mg capsule	- 325mg / 10mg / 5mg / 2mg tablet
Doxofylline	- 325mg / 10mg / 5mg / 2mg per 10mL syrup
- 200mg; 400mg tablet	
Montelukast	
- 10mg tablet	
Salbutamol	
- 2mg; 4mg tablet	
- 2mg per 5mL syrup	
<b><u>Nutritional Supplements</u></b>	
Calcium tablet	
Methylcobalamin tablet	
Calcium, Magnesium, Zinc & Vitamin D3 tablet or suspension	
Cholecalciferol tablet	
Cyproheptadine tablet & syrup	
Cyproheptadine & Tricholine syrup	
Ferrous Ascorbate & Folic Acid syrup	
Ferrous Ascorbate, Folic Acid & Zinc tablet	
<b><u>Cardiovascular</u></b>	
<b>ACE Inhibitors</b>	<b>Calcium Antagonists &amp; ACE Inhibitors</b>
Enalapril	Amlodipine / Lisinopril
- 2.5mg; 5mg; 10mg tablet	- 5mg / 5mg; 5mg / 10mg; 5mg / 20mg; 10mg / 20mg tablet

Lisinopril		
- 5mg; 10mg tablet		<b>Calcium Antagonists &amp; Antihyperlipidemics</b>
Ramipiril		Amlodipine / Atorvastatin
- 2.5mg; 5mg; 10mg tablet		- 2.5mg / 10mg; 5mg / 10mg tablet
<b>Calcium Antagonists</b>		<b>Antihyperlipidemics &amp; Combinations</b>
Amlodipine		Atorvastatin / Fenofibrate
- 2.5mg; 5mg; 10mg tablet		- 10mg / 160mg tablet
Cilnidipine		Rosuvastatin / Fenofibrate
- 5mg; 10mg, 20mg tablet		- 10mg / 160mg tablet
Nifedipine		Atorvastatin / Aspirin / Clopidogrel
- 10mg; 20mg; 30mg, 60mg tablet		- 20mg / 75mg / 75mg capsule
<b>Antihyperlipidemics</b>		<b>Calcium Antagonists &amp; Angiotensin Receptors</b>
Atorvastatin		Amlodipine / Losartan
- 5mg; 10mg; 20mg; 40mg; 80mg tablet		- 5mg / 50mg tablet
Rosuvastatin		Amlodipine / Telmisartan
- 5mg; 10mg; 20mg; 40mg tablet		- 5mg / 40mg; 5mg / 80mg; 10mg / 80mg tablet
		Cilnidipine / Telmisartan
		- 10mg / 40mg; 10mg / 80mg tablet
<b>Beta Blockers</b>		
Atenolol		
- 50mg tablet		<b>ACE Inhibitors &amp; Diuretics</b>
Carvedilol		Lisinopril / Hydrochlorothiazide
- 3.125mg; 6.25mg; 12.5mg tablet		- 10mg / 12.5mg; 20mg / 12.5mg tablet
Metoprolol		Ramipril / Hydrochlorothiazide
- 25mg; 50mg; 100mg tablet		- 2.5mg / 12.5mg; 5mg / 12.5mg; 10mg / 12.5mg tablet
<b>Diuretics</b>		<b>Angiotensin Receptors &amp; Combinations</b>
Chlorthalidone		Amlodipine / Telmisartan / Hydrochlorothiazide
- 6.25mg; 12.5mg tablet		- 5mg / 40mg / 12.5mg tablet
Hydrochlorothiazide		Amlodipine / Valsartan / Hydrochlorothiazide
- 12.5mg; 25mg tablet		- 5mg / 160mg / 12.5mg tablet
<b>Angiotensin Receptors</b>		<b>Angiotensin Receptors &amp; Diuretics</b>

Losartan		Losartan / Hydrochlorothiazide
- 25mg; 50mg tablet		- 25mg / 12.5mg; 50mg / 12.5mg tablet
Telmisartan		Sacubitril / Valsartan
- 20mg; 40mg; 80mg tablet		- 24mg / 26mg; 49mg / 51mg; 97mg / 103mg tablet
		Telmisartan / Hydrochlorothiazide
<b>Peripheral Vasodilators</b>		- 40mg / 12.5mg; 80mg / 12.5mg tablet
Pentoxifylline		Telmisartan / Chlorthalidone
- 400mg tablet		- 40mg / 6.25mg; 40mg / 12.5mg tablet
<b>Antiarrhythmics</b>		<b>Anti Coagulant</b>
Amiodarone		Apixaban
- 100mg tablet		- 2.5mg; 5mg tablet
		Rivaroxaban
<b>Calcium Antagonists &amp; Beta Blockers</b>		- 2.5mg; 10mg; 15mg tablet
Amlodipine / Atenolol		
- 5mg / 50mg tablet		<b>Anti Platelet</b>
		Clopidogrel
		- 75mg tablet
<b><u>Corticosteroids</u></b>		
<b>Glucocorticoids</b>		
Deflazacort		
- 6mg; 12mg; 30mg tablet		
Prednisolone		
- 5mg; 10mg tablet		
- 15mg per 5mL syrup		
Methylprednisolone		
- 4mg; 8mg; 16mg tablet		
<b><u>Diabetes Mellitus</u></b>		
Dapagliflozin		Glimepiride
- 5mg; 10mg tablet		- 1mg; 2mg; 4mg tablet

Dapagliflozin / Metformin	Glimepiride / Metformin
- 5mg / 500mg; 5mg / 1000mg; 10mg / 500mg;	- 1mg / 500mg; 2mg / 500mg tablet
10mg / 1000mg tablet	Metformin
Glibenclamide	- 500mg; 850mg; 1000mg tablet
- 5mg tablet	Sitagliptin
Glibenclamide / Metformin	- 50mg; 100mg tablet
- 2.5mg / 500mg; 5mg / 500mg tablet	Sitagliptin / Metformin
Gliclazide	- 50mg / 500mg; 50mg / 850mg; 50mg / 1000mg tablet
- 40mg; 80mg tablet	Teneligliptin
Gliclazide / Metformin	- 20mg tablet
- 80mg / 500mg tablet	Teneligliptin / Metformin
Linagliptin	- 20mg / 500mg; 20mg / 1000mg tablet
- 2.5mg, 10mg tablet	Vildagliptin
Linagliptin / Metformin	- 50mg; 100mg tablet
- 2.5mg / 500mg; 2.5mg / 800mg; 2.5mg / 1000mg tablet	Vildagliptin / Metformin
	- 50mg / 500mg; 50mg / 850mg; 50mg / 1000mg tablet

## **Neuropsychiatry**

<b>Antidepressants</b>	<b>Antiepileptics</b>
Amitriptyline	Gabapentin
- 10mg; 25mg tablet	- 100mg; 300mg capsule
Duloxetine	Gabapentin / Methylcobalamin
- 30mg; 60mg capsule	- 300mg / 500mcg tablet
Escitalopram	Levetiracetam
- 5mg; 10mg; 20mg tablet	- 500mg; 750mg; 1000mg tablet
Sertraline	- 100mg per mL syrup
- 25mg; 50mg; 100mg tablet	Oxcarbazepine
	- 150mg; 300mg; 450mg; 600mg tablet
<b>Antipsychotics</b>	Phenytoin
Amisulpride	- 50mg; 100mg tablet
- 100mg; 200mg tablet	Pregabalin
Olanzapine	- 75mg; 150mg, 300mg tablet or capsule
- 5mg; 7.5mg; 10mg; 15mg tablet	Pregabalin / Methylcobalamin

Quetiapine	- 75mg / 750mcg capsule
- 50mg; 100mg; 200mg; 300mg; 400mg tablet	- 150mg / 750mcg; 150mg / 1500mcg tablet
Risperidone	Pregabalin / Nortriptyline
- 1mg; 2mg; 3mg; 4mg tablet	- 75mg / 10mg tablet
Lithium Carbonate	
- 300mg; 400mg tablet	<b>Antivertigo</b>
	Betahistine
<b>Psychostimulants &amp; Nootropics</b>	- 8mg; 16mg; 24mg tablet
Citicoline	
- 500mg tablet	
- 500mg per 5mL syrup	
Citicoline / Piracetam	
- 500mg / 400mg tablet	
Piracetam	
- 400mg; 800mg tablet	
- 500mg per 5mL suspension	
<b><u>Urologicals</u></b>	
<b>Alpha-Adrenoreceptor Antagonists</b>	<b>Erectile Dysfunction</b>
Silodosin / Dutasteride	Sildenafil
- 4mg / 0.5mg capsule	- 50mg; 100mg tablet
Silodosin	Tadalafil
- 4mg; 8mg capsule	- 5mg; 20mg tablet
Tamsulosin	
- 0.4mg capsule	
Tamsulosin / Dutasteride	
- 0.4mg / 0.5mg tablet or capsule	